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s=aranas. FCC RF Test Report Report No. : FR251806B

Appendix B. AC Conducted Emission Test Results

: Temperature : 25.3~26.2°C
Test Engineer : |[Amos Zhang : —
Relative Humidity : |38~40%
Test Voltage : [120Vac / 60Hz Phase : Line
Remark : All emissions not reported here are more than 10 dB below the prescribed limit.
20 Level (dBuV)
70.0
0.0 | FCC PART 15C
50.0 | FCC PART 15C(AVG)
40.0
| .
’,f Lt
30.0 [
* [} mg
20.0
10.0
15 2 5 1 2 5 10 20 30
Frequency (MHz)
Site : CO01-KS
Condition : FCC PART 15C LISN-060105-L LINE
Over Limit Read LISN Cable
Freq Level Limit Line Level Factor Loss Remark
MHz ~ dBuV dF ~ dBuV  dBuV B dB
1+ 0.156 50.69 -15.00 65.69 40.20 0.02 10.47 QP
2 0.156 32.09 -23.60 55.60 21.60 0.02 10.47 Average
3 0.170 48.96 -15.98 £4.94 38.50 0.03 10.43
4 0.170 34.96 -19.98 54.94 24.50 0.03 10.43 Average
5 0.185 45.63 -18.61 64.24 3521 0.03 10.39 QF
& 0.185 30.63 -23.61 54.24 20.21 0.03 10.39 Average
7 0.209 41.90 -21.33 63.23 31L.50 0.04 10.36 QF
8 0.209 25.60 -27.63 53.23 15.20 0.04 10.36 Average
9 0.264 35.89 -25.40 £1.29 25.51 0.06 10.32 QP
10 0.264 25.59 -25.70 51.28 15.21 0.06 10.32 Average
11 0.502 32.94 -23.06 56.00 22.60 0.10 10.24 QP
12 0.502 25.94 -20.06 46.00 15.60 0.10 10.24 Average
Sporton International Inc. (Kunshan) Page Number : Bl of B2
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saronas. FCC RF Test Report

Report No. : FR251806B

: Temperature : 25.3~26.2°C
Test Engineer : |Amos Zhang - —
Relative Humidity : |38~40%
Test Voltage : [120Vac / 60Hz Phase : Neutral
Remark : All emissions not reported here are more than 10 dB below the prescribed limit.
goLevel [@Buv)
70.0
0.0 | FCC PART 15C
so.013 | FCC PART 15C(AVG]
40.0 |
: b
30.0 1
20.0
10.0
Vs 2 5 1 2 5 10 20 30
Frequency (MHz)
Site : CO01-KS
Condition : FCC PART 15C LISN-060105-N NEUTRAL
Over Limit Read LISN Cable
Freq Level Limit Line Level Factor Loss Remark
MHz ~ dBuV dE ~ dBuv  dBuv dB dE
1 0.162 49.75 -15.59 65.34 39.18 0.11 10.45 QF
2 0.162 33.85 -21.49 55.34 23.28 0.11 10.45 Average
3+ 0.170 49.83 -15.11 $£4.94 39.28 0.11 10.43
4 0.170 34.03 -20.91 54.94 23.48 0.11 10.43 Average
5 0.187 45.29 -18.86 64.15 34.80 0.10 10.39
6 0.187 28.69 -25.46 54.15 18.20 0.10 10.39 Average
7 0.220 41.25 -21.58 £2.83 30.80 0.10 10.35
g 0.220 26.25 -26.58 52.83 15.80 0.10 10.35 Average
9 2.334 31.98 -24.02 56.00 21.61 0.14 10.2
10 2.334 27.28 -18.72 46.00 16.91 0.14 10.23 Average
11 17.568 35.47 -24.53 60.00 24.60 0.42 10.45
12 17.568 30.47 -19.53 50.00 19.60 0.42 10.45 Average
Note:
1. Level(dBupV) = Read Level(dBuV) + LISN Factor(dB) + Cable Loss(dB)
2. Over Limit(dB) = Level(dBuV) — Limit Line(dBuV)
Sporton International Inc. (Kunshan) Page Number : B2 of B2
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s=amranas. FCC RF Test Report Report No. : FR251806B

Appendix C. Radiated Spurious Emission

Channel Power setting

11b CHO1 1

11b CHO6 6

11b CH11 12

11g CHO1 7

11g CHO06 0

11g CH11 12
11n20 CHO1 4
11n20 CHO6 0
11n20 CH11 11
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saronas. FCC RF Test Report

Report No. : FR251806B

2.4GHz 2400~2483.5MHz

WIFI 802.11b (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1 (MHz) (dBpV/im)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm)|(deg) |(P/A)|(H/V)

2386.44 55.16 -18.84 74 52.04 32.88 7.1 36.86 | 134 108 P H
2385.92 46.82 -7.18 54 43.7 32.88 7.1 36.86 | 134 108 A H
* 2414 109.04 - - 105.86 32.9 7.13 36.85 | 134 108 P H

802.11b
* 2412 106.61 - - 103.43 32.9 7.13 36.85 | 134 108 A H

CHO1

2387.09 53.82 -20.18 74 50.7 32.88 7.1 36.86 | 391 75 P \%

2412MHz
2385.92 45.01 -8.99 54 41.89 32.88 7.1 36.86 | 391 75 A \Y
* 2412 106.29 - - 103.11 32.9 7.13 36.85 | 391 75 P \%
* 2412 103.74 - - 100.56 32.9 7.13 36.85 | 391 75 A \Y
2483.68 58.23 -15.77 74 54.82 32.98 7.25 36.82 | 377 106 P H
2483.5 47.22 -6.78 54 43.81 32.98 7.25 36.82 | 377 106 A H
* 2462 108.89 - - 105.54 32.96 7.22 36.83 | 377 106 P H

802.11b
* 2462 106.31 - - 102.96 32.96 7.22 36.83 | 377 106 A H

CH 11

2488.18 57.32 -16.68 74 53.88 33 7.25 36.81 | 378 40 P \Y

2462MHz
2487.76 47.71 -6.29 54 44.27 33 7.25 36.81 | 378 40 A \Y
* 2462 107.01 - - 103.66 32.96 7.22 36.83 | 378 40 P \Y
* 2462 104.44 - - 101.09 32.96 7.22 36.83 | 378 40 A \Y

1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
Sporton International Inc. (Kunshan) Page Number : C2of C9

TEL : +86-512-57900158
FAX : +86-512-57900958

FCC ID: 2AC7Z-ESP8684M1




saronas. FCC RF Test Report

Report No. : FR251806B

2.4GHz 2400~2483.5MHz
WIFI 802.11b (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1 (MHz) (dBpV/m)| (dB) |[(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
3210 56.29 -29.57 85.86 79.7 33.02 8.3 64.73 300 0 P H
802.11b 4830 52.14 -21.86 74 73.07 34.2 10.25 | 65.38 | 100 118 P H
CHO1 4830 50.57 -3.43 54 71.5 34.2 10.25 65.38 100 118 A H
2412MHz 3210 50.86 -32.36 83.22 74.27 33.02 8.3 64.73 100 0 P \%
4830 45.93 -28.07 74 66.86 34.2 10.25 | 65.38 | 100 0 P \Y
3255 58.97 -26.48 85.45 82.31 33 8.37 64.71 | 300 0 P H
4875 52.18 -21.82 74 73.08 34.23 10.29 65.42 117 118 P H
802.11b 4875 50.46 -3.54 54 71.36 34.23 10.29 65.42 117 118 A H
CH 06 7305 44.83 -29.17 74 62.16 35.86 12.72 | 65.91 | 300 0 P H
2437MHz 3255 54.93 -25.79 80.72 78.27 33 8.37 64.71 | 100 0 P \Y
4875 46.39 -27.61 74 67.29 34.23 10.29 65.42 100 0 P \%
7305 44.65 -29.35 74 61.98 35.86 12.72 | 65.91 | 100 0 P \Y
3285 56.34 -30.43 86.77 79.67 32.99 8.39 64.71 | 300 0 P H
4920 52.31 -21.69 74 73.16 34.26 10.34 65.45 100 119 P H
802.11b 4920 50.45 -3.55 54 71.3 34.26 10.34 65.45 100 119 A H
CH 11 7380 43.94 -30.06 74 61.44 35.88 12.73 | 66.11 | 300 0 P H
2462MHz 3285 52.23 -31.78 84.01 75.56 32.99 8.39 64.71 100 0 P \%
4920 47.92 -26.08 74 68.77 34.26 10.34 65.45 100 0 P \Y,
7380 43.31 -30.69 74 60.81 35.88 12.73 66.11 100 0 P \%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
Sporton International Inc. (Kunshan) Page Number : C30of C9
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saronas. FCC RF Test Report

Report No. : FR251806B

2.4GHz 2400~2483.5MHz

WIFI 802.11g (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1 (MHz) (dBpV/im)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) |(deg) |(P/A)|(H/V)

2389.95 69.79 -4.21 74 66.67 32.88 7.1 36.86 | 134 110 P H
2389.95 52.3 -1.7 54 49.18 32.88 7.1 36.86 | 134 110 A H
* 2416 111.58 - - 108.37 32.9 7.16 36.85 | 134 110 P H

802.11g
* 2416 102.99 - - 99.78 32.9 7.16 36.85 | 134 110 A H

CHO1

2389.95 67.44 -6.56 74 64.32 32.88 7.1 36.86 | 392 74 P \%

2412MHz
2389.95 50.55 -3.45 54 47.43 32.88 7.1 36.86 | 392 74 A \Y
* 2418 106.67 - - 103.46 32.9 7.16 36.85 | 392 74 P \%
* 2412 98.99 - - 95.81 32.9 7.13 36.85 | 392 74 A \Y
2483.62 70.72 -3.28 74 67.31 32.98 7.25 36.82 100 102 P H
2483.5 52.69 -1.31 54 49.28 32.98 7.25 36.82 100 102 A H
* 2468 109.5 - - 106.15 32.96 7.22 36.83 | 100 102 P H

802.11g
* 2468 101.99 - - 98.64 32.96 7.22 36.83 | 100 102 A H

CH11

2483.56 68.64 -5.36 74 65.23 32.98 7.25 36.82 | 387 16 P \Y

2462MHz
2483.5 51.62 -2.38 54 48.21 32.98 7.25 36.82 | 387 16 A \Y
* 2454 108.04 - - 104.69 32.96 7.22 36.83 | 387 16 P \Y
* 2456 100.52 - - 97.17 32.96 7.22 36.83 | 387 16 A \Y

1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
Sporton International Inc. (Kunshan) Page Number : C4 of C9
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saronas. FCC RF Test Report

Report No. : FR251806B

2.4GHz 2400~2483.5MHz
WIFI 802.11g (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
1 (MHz) (dBpV/m)| (dB) |[(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
3210 58.32 -22.85 81.17 81.73 33.02 8.3 64.73 | 300 0 P H
802.11g
4830 47.62 -26.38 74 68.55 34.2 10.25 | 65.38 | 300 0 P H
CHO1
3210 51.89 -22.12 74.01 75.3 33.02 8.3 64.73 100 0 P \%
2412MHz
4830 43.78 -30.22 74 64.71 34.2 10.25 | 65.38 100 0 P \%
3255 58.3 -23.52 81.82 81.64 33 8.37 64.71 | 300 0 P H
4875 50.36 -23.64 74 71.26 34.23 10.29 | 65.42 252 36 P H
4875 38.68 -15.32 54 59.58 34.23 10.29 | 65.42 252 36 A H
802.11g
7305 50.49 -23.51 74 67.82 35.86 12.72 | 65.91 100 200 P H
CH 06
3255 55.18 -23.34 78.52 78.52 33 8.37 64.71 100 0 P \%
2437MHz
4875 45.91 -28.09 74 66.81 34.23 10.29 | 65.42 100 0 P \%
7305 51 -23 74 68.33 35.86 12.72 | 65.91 158 331 P \%
7305 39.6 -14.4 54 56.93 35.86 12.72 | 65.91 158 331 A \%
3285 55.79 -24.27 80.06 79.12 32.99 8.39 64.71 | 300 0 P H
4920 48.03 -25.97 74 68.88 34.26 10.34 | 65.45 | 300 0 P H
802.11g
7380 47.52 -26.48 74 65.02 35.88 12.73 | 66.11 300 0 P H
CH 11
3285 51.92 -26.27 78.19 75.25 32.99 8.39 64.71 100 0 P \Y
2462MHz
4920 44.34 -29.66 74 65.19 34.26 10.34 | 65.45 100 0 P \%
7380 46.23 -27.77 74 63.73 35.88 12.73 | 66.11 100 0 P \Y
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
Sporton International Inc. (Kunshan) Page Number : C5of C9
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saronas. FCC RF Test Report

Report No. : FR251806B

2.4GHz 2400~2483.5MHz
WIFI 802.11n HT20 (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1 (MHz) (dBpV/m)| (dB) |(dBpV/m)|(dBupV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
2389.82 67.01 -6.99 74 63.89 32.88 7.1 36.86 | 135 110 P H
2389.95 52.06 -1.94 54 48.94 32.88 7.1 36.86 135 110 A H
802.11n * 2416 110.23 - - 107.02 32.9 7.16 36.85 | 135 110 P H
HT20 * 2416 102.54 - - 99.33 32.9 7.16 36.85 | 135 110 A H
CH 01 2389.43 64.68 -9.32 74 61.56 32.88 7.1 36.86 | 392 73 P \Y
2412MHz 2389.95 50.03 | -3.97 54 46.91 | 32.88 7.1 36.86 | 392 | 73 AV
* 2418 106.67 - - 103.46 32.9 7.16 36.85 | 392 73 P \Y
* 2408 98.71 - - 95.53 32.9 7.13 36.85 | 392 73 A |V
2483.68 68.71 -5.29 74 65.3 32.98 7.25 36.82 | 100 | 103 P H
2483.5 52.53 -1.47 54 49.12 32.98 7.25 36.82 100 103 A H
802.11n * 2466 109.71 - - 106.36 | 32.96 7.22 36.83 | 100 | 103 P H
HT20 * 2466 102.22 - - 98.87 32.96 7.22 36.83 | 100 | 103 A H
CH11 2483.62 69.54 -4.46 74 66.13 32.98 7.25 36.82 | 378 26 P \Y
2462MHz 2483.5 52.9 -1.1 54 49.49 32.98 7.25 36.82 378 26 A \%
* 2468 108.71 - - 105.36 32.96 7.22 36.83 378 26 P \%
* 2466 100.26 - - 96.91 32.96 7.22 36.83 378 26 A \%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
Sporton International Inc. (Kunshan) Page Number : C6 of C9
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saronas. FCC RF Test Report

Report No. : FR251806B

2.4GHz 2400~2483.5MHz
WIFI 802.11n HT20 (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1 (MHz) (dBpV/m)| (dB) |(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |[(cm) | (deg) |(P/A)|(H/V)
802.11n 3210 58.01 |-2259| 80.6 81.42 | 33.02 8.3 64.73 | 300 0 P | H
HT20 4830 47.02 -26.98 74 67.95 34.2 10.25 | 65.38 | 300 0 P H
CHO1 3210 52.03 -25.21 77.24 75.44 33.02 8.3 64.73 100 0 P \%
2412MHz 4830 43.08 | -30.92 74 64.01 34.2 10.25 | 65.38 | 100 0 P |V
3255 59.48 -24.15 83.63 82.82 33 8.37 64.71 | 300 0 P H
4875 51.59 -22.41 74 72.49 34.23 10.29 65.42 106 118 P H
802.1in 4875 41.12 -12.88 54 62.02 34.23 10.29 | 65.42 | 106 118 A H
20 7305 48.69 -25.31 74 66.02 35.86 12.72 | 65.91 | 300 0 P H
2;:':6'_'2 3255 54.95 -24.61 79.56 78.29 33 8.37 64.71 | 100 0 P \Y
4875 46.14 -27.86 74 67.04 34.23 10.29 | 65.42 | 100 0 P \Y
7305 48.54 -25.46 74 65.87 35.86 12.72 | 65.91 | 100 0 P \Y
3285 56.87 -24.36 81.23 80.2 32.99 8.39 64.71 | 300 0 P H
802.11n 4920 47.84 -26.16 74 68.69 34.26 10.34 | 65.45 | 300 0 P H
HT20 7380 46.66 -27.34 74 64.16 35.88 12.73 66.11 300 0 P H
CH11 3285 52.37 -27.34 79.71 75.7 32.99 8.39 64.71 100 0 P \Y,
2462MHz 4920 43.74 | -30.26 74 6459 | 34.26 | 10.34 | 65.45 | 100 0 P |V
7380 47.46 -26.54 74 64.96 35.88 12.73 66.11 100 0 P \%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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saronas. FCC RF Test Report

Report No. : FR251806B

2.4GHz 2400~2483.5MHz

Emission below 1GHz

2.4GHz WIFI 802.11g (LF)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1 (MHz) |[(dBuV/m) (dB) |(dBuV/m) (dBuV) | (dB/m) | (dB) | (dB) |(cm)|(deg) |(P/A)|/(HIV)
120.21 2881 |-14.69| 435 4215 | 17.86 1.66 | 32.86 - - P | H
191.99 2782 |-15.68| 435 4227 | 16.49 211 | 33.05 - - P | H
320.03 30.14 |-15.86 46 39.64 | 20.68 2.72 32.9 - - P | H
456.8 2328 | -22.72 46 29.01 | 23.72 3.26 | 32.71 - - P | H
632.37 25.95 | -20.05 46 2898 | 25.76 3.84 | 3263 - - P | H
2.4GHz
820.55 29.11 | -16.89 46 30.26 | 27.02 437 | 32.54 - - P | H
802.11g
34.85 26.88 | -13.12 40 35.97 22.9 0.71 32.7 - - P |V
LF
76.56 2242 | -17.58 40 4029 | 13.71 1.32 32.9 - - P |V
120.21 23.16 |-20.34| 435 36.5 17.86 1.66 | 32.86 - - P |V
191.99 2166 |-21.84| 435 36.11 16.49 211 | 33.05 - - P |V
320.03 2099 |-25.01 46 30.49 | 20.68 2.72 32.9 - - P |V
670.2 27.71 | -18.29 46 30.68 | 25.82 3.95 | 32.74 - - P |V
1. No other spurious found.
Remark
2. All results are PASS against limit line.
Note symbol
. Fundamental Frequency which can be ignored. However, the level of any
unwanted emissions shall not exceed the level of the fundamental frequency.
! Test result is over limit line.
P/A | Peak or Average
H/V | Horizontal or Vertical

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FAX : +86-512-57900958

FCC ID: 2AC7Z-ESP8684M1
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saronas. FCC RF Test Report

Report No. : FR251806B

A calculation example for radiated spurious emission is shown as below:

TEL : +86-512-57900158
FAX : +86-512-57900958
FCC ID: 2AC7Z-ESP8684M1

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |[Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1 (MHz) |(dBpV/m)| (dB) |(dBuV/m)|(dBuV)| (dB/m) | (dB) | (dB) |(cm)|(deg) |(P/A)(HNV)
802.11b 2390 55.45 | -1855 74 5451 | 3222 | 458 | 3586 | 103 | 308 | P | H
CHO1
2412MHz 2390 43.54 -10.46 54 42.6 32.22 4.58 35.86 103 308 A H

1. Path Loss(dB) = Cable loss(dB) + Filter loss(dB) + Attenuator loss(dB)

2. Level(dBuV/m) =

Antenna Factor(dB/m) + Path Loss(dB) + Read Level(dBuV) - Preamp Factor(dB)

3. Over Limit(dB) = Level(dBuV/m) — Limit Line(dBuV/m)

For Peak Limit @ 2390MHz:

1. Level(dBuV/m)

= Antenna Factor(dB/m) + Path Loss(dB) + Read Level(dBuV) - Preamp Factor(dB)

= 32.22(dB/m) + 4.58(dB) + 54.51(dBpV) — 35.86 (dB)

= 55.45 (dBuV/m)

2. Over Limit(dB)

= Level(dBuV/m) — Limit Line(dBuV/m)

= 55.45(dBuV/m) — 74(dBuV/m)

= -18.55(dB)

For Average Limit @ 2390MHz:

1. Level(dBpV/m)

= Antenna Factor(dB/m) + Path Loss(dB) + Read Level(dBuV) - Preamp Factor(dB)

= 32.22(dB/m) + 4.58(dB) + 42.6(dBuV) — 35.86 (dB)

= 43.54 (dBuV/m)

2. Over Limit(dB)

= Level(dBuV/m) — Limit Line(dBuV/m)

= 43.54(dBuV/m) — 54(dBuV/m)

= -10.46(dB)

Both peak and average measured complies with the limit line, so test result is “PASS”.

Sporton International Inc. (Kunshan) Page Number 1 C9 of C9




=aanas.  FCC RF Test Report Report No. : FR251806B

Appendix D. Radiated Spurious Emission Plots

Note symbol
-L | Low channel location
-R | High channel location
Sporton International Inc. (Kunshan) Page Number : D1 of D13
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=aanas.  FCC RF Test Report Report No. : FR251806B

2.4GHz 2400~2483.5MHz
WIFI 802.11g (Band Edge @ 3m)

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11g CHO1 2412MHz
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=aanas.  FCC RF Test Report Report No. : FR251806B

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11g CHO1 2412MHz

1 Vertical Fundamental
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SPORTON LAB.

FCC RF Test Report

Report No. : FR251806B

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m
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WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m
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2.4GHz 2400~2483.5MHz
WIFI 802.11n HT20 (Band Edge @ 3m)

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11n HT20 CHO1 2412MHz

1 Horizontal Fundamental

No. 1098, Pengxi North Road, Kunshan No. 1098, Pengxi North Road. Kunshan
Eoonanic 8 Toch micat Bevelopment Elanonic E-Technical bevelopment

Zone. JiangSu. China Zone. JiangSu. Ohina

! »sae 512-57900158 ol 4886512 57900158

wa-312 87900058 Fax:486-512-57900958

7/wen. 30 ton. con. on

Wiz dV/m @B dBaVm B d@/m 8 @ en  der

SPORTON LAB. http, "’W" ‘spor ton. com. on SPORTON LAB. http.
[
s asavim) el
1024 1024
wra ors
. w g e N secomnt 2
Fii AT il B
s s L
P bantstabdiidrrt M
-
439 A s L
03 203
145 1as
o D D D gD i 30 oo e m v w0 0w o
Peak Frequencs (MHG) Freaquoncy (Hh)
site site
Sondition FGE B 150 n 2117 on 75957 HoRizoNTAL Gondition R8T 150 a117 o 7087 onizonr
RoR 5050 b Vo 3000 ook KT s 71006, o VN 3000 ookt SHT Avts
projest FR 281606 project 251800
e i 4 I
Fiane X Piane X
| Ae—— [ R——
el # el
Poverstting i Poverstting
‘Ouer Limit  Roadintama Cable Prosms ArPos T/7os “ver Linit Roadhotama Gable Proamp AfPos T/Pos
Frea Level Linit Une Lovel Fasnar Loss Footor Remark  Pol/phas Frea Lecel Ui Une Lowel Farter s Froter Gomark  pol/phas

Wiz BV/n a8 GBaV/m dBW @/m @8 @ em  deg
1 2389.82 67.01 -6.99 74.00 63.69 32.88 7.10 3.8 135 110 Pesk HOR I ZONT 1% 2416.00 110.23 3623 74.00 107.02 32.90 7.16 36.85 135 110 Pesk HORIZONT

o, 1098, Pencai North Road Kunshan Yo 1098, engai North Road Kunshan
Ecenonic & Teonical Bevelopment Econonic & Technical Bevelopment

cor 286 512555500158 <o 850 5125500158

Fax:+86-512-57900958 Fax:486-512-57900958

‘SPORTON LAB. http://ww. spor ton. con. on SPORTON LAB. http: //wm. spor ton. o
Data: 6 Data: 8
A (@BuVim) el (4B
1024 — 1024
78| o78)
74 731

585 / FCC PART T58.4VG)| 585 FCCPART 45C (AVG)
e

T — e

203 203
145 145
310 2320, 2340, 2360, 2360, 240, 2420, 240 000 300 1500, 1700, 1900 2100 2300 2600, 2700,
A V g Frequency (MHz) Frequency (MHz)
site Gaonoss site 030HO5-KS.
Condition FGC PART 15C (AVG) 3m 3117 SN 75957 HORIZONTAL Condition FSC PART 150 (VG) 3n 3117 SN 76957 HORIZONTAL
A 1000 mwm VBN:0. 010KHz SWT:Auto RBN: 1000, 000KHz VBW:0. 010KHz SWT:Aut
Project (masi Project (Emasiaos
Hode Hode
Plane Plane
Fall-directivity Full-direotivity
T3l # IWET 2
Porerstting + Ponerstting ¥
Over Limit ReadAntenna Cable Proamp A/Pos 1/Pos Over Limit Resdhntenna Cable Preamp A/Pos T/Pos
Frea Level Limit Line Level Factor Loss Factor Remark  Pol/Phas Frea Level Limit Line Level Factor [Loss Factor Remark  Pol/Phas
W T e e W ) @ v dBN dm = de -
11 2389.95 52.06 -1.94 54.00 48.94 32.88 7.10 3.8 135 110 Average  HORIZONT 1% 2416.00 102,54 46.54 54.00 99.33 32.90 7.16 .85 135 110 Average  HORIZONT

Sporton International Inc. (Kunshan) Page Number : D6 of D13
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID: 2AC7Z-ESP8684M1



SPORTON LAB.

FCC RF Test Report Report No. : FR251806B

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11n HT20 CHO1 2412MHz

Vertical

Fundamental

No.

Pengxi North Road, Kunshan

‘SPORTON L48.

1098,
Econonic § Technical Developnent
Zane, JiangSu, China
tel:+886-512-57900158
Fax:+86-512-57900958

http: /Jumw. sporton. con. on

1 @BV

)

1024

A
AFN‘ 5dB

Peak 570 2370

site
Gondition
Project
Wode
Plane

3l
Pomerstting

1 23943

2340, 2360, 2400, 220, 240

2360,
Frequency (Miz)

o3cHoS-KS
FGG PART 150 3n 3117 SN 75957 VERTICAL
RBN: 1000 000Kz VBN: 3000. 000Kz SWT Auto
(FR) 251806

13

X
Full-directivity
a2

4
Over Limit ReadAntenna Cable Preamp A/Pos T/Pos
Level Limit Line Lovel Factor Loss Factor Remark  Pol/Phas

Wav/m B G/ W /e @ @ on  der

6468 -9.32 74.00 61.56 32.88 7.10 36.86 392 73 Peak VERTIOAL

No. 1098, Pengxi North Road. Kunshan
Economic & Technical Developnent

Zone. JiangSu, China

to!:4885-512-57900158

Fax:186-512-57900958

SPORTON LAB.

http://mmw. spor ton. com. cn

oata: 11
evel (dBuVim)

1024

e aii S

FCC PART 15¢
5B

000 300,

site
Gondition
Project
Node

Plane

1WE1
Ponerstting

h
Over Limit ReadAntenna Gsble Preamp A/Pos T/Pos
Limit Line Level Factor Loss Factor Remark Pl /Phas
Wav/n @B daV/m W d/m @ @ em g
1% 2418.00 106,67 32.67 74.00 103.46 32.90 7.16 36.85 392 73 Pesk VERTICAL

500, 1700 1900 2100 2300, 2
Frequency (MHz)

03CHO5-KS.

FGC PART 150 3n 3117 SN 75957 VERTICAL

RBW: 1000, 000Kz VBW: 3000. 000Kz SWT: Auto

(FR) 251806

i3

X
Ful-directivity
2

500, 2700, 0

No. 1098, Pengxi North Road, Kunshan
Economic & Technical Developnent
one. JiangSu. China

tel :+886-512-57900158

Fax. +86-512-57900958

sPoRToNLAB Wt ovm spar o, con o
Dats 10
) aBovim)
1024
a1
71
e
m
1
204
145
7310 2520 70 750 ED 7400, 70 70
Avg . Frequency (WH:)
site asotos-xs
Ganaition FE0 PART 150 (AVQ) 3n 3117 SN 75957 VERTIGAL
RER- 1000, Gokie Von_5. 3101z ‘SHT Aute
Project 251806
oy I
Fare X
Full-girestivity
el 3
Pomarsteing i
‘Over Linit Readintemna Gable Preams A/Pos T/Pos
Frea Level Linit Line Lovel Factor Lovs Fector Remark  Pol/Phas
@ BuV/m @B on ~ des -
11 2995 50.00 <97 5400 4691 3288 710 .86 92 73 Aversse  VERTIOH.

No. 1098,
Econoni

Pengxi North Rosd, Kunshan
o & Technical Developrent
one. JiangSu. Ghina
te!:4886-512-57900158
Fax:486-512-57900958
o:/ /.

"
i —
-

site
Gondition

Project

2408.00 98.71

Frequency (MiHz)

03CHO5-KS.
FGC PART 150 (AVG) 3n 3117 SN 75957 VERTIGAL
REW: 1000. 000KHz VBW:0. 010KHz SWT:Auto

(FR) 251806

13

X
Full-diretivity
2

h

Over Limit ReadAntenna Gsble Preamp A/Pos
Limit Line Level Factor Loss Factor

@ BV

4471 5400 95.53 32.90 7.13 36.85 392

T/pos

Remark Pl /Phas

z

73 Average  VERTIGAL

Sporton International Inc. (Kunshan)

TEL : +86-512-57900158
FAX : +86-512-57900958
FCC ID: 2AC7Z-ESP8684M1

Page Number

: D7 of D13



FCC RF Test R

SPORTON LAB.

eport

Report No. : FR251806B

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11n HT20 CH11 2462MHz

Horizontal

Fundamental

‘SPORTON LAB.

Economic & Tech

fcal Dovelopnont
one. JiangSu. China
tel :+886-512-57900158
Fax. +86-512-57900958
http://mem. spor ton. con. o

Data: 12
A (@BuVim)

1024

FCC PART T5C (AVG)

v s
Avg.

Project

3l
Pomerstting

Frea Level

Wi

11 208350 52.53

2450, 450,

270,
Frequency (Miz)
o3cHos-KS

FGG PART 150 (AVG) 3n 3117 SN 75957 HORIZONTAL
REN: 1000, 000Kz VBN :0. 010KHz SWT:Auto

(FR) 251806

15

X

Full-directivity

2

1
Over Linit ResdAntenna Cable Preamp A/Pos
Limit Line Level Factor Loss Factor

@

Vin ® o

1,47 5400 49.12 32.98 7.25 3.8 100

2490, 2
T/pos
Remark  Pol/Phas
e -
103 Average  HORIZONT

No. 109, Pengxi Morth Road. Kunshan No. 109, Pengxi North Road. Kunshan
Econonic & Technical Development Econanic & Technical Development
Tone, JiangSu. China o JiaraSu. onina
o1 5 51757900158 o1 580651757700158
Fax166-517-57900958 Fax 186-517-57900968
L. 4 o e sparton. con. on AR 4 o, 0 ton con e
Data: 11 oata:o
) @Buvimy evel (@Buvim)
1024 1024
\“W‘W\« Fec PART 15c FCC PART 15¢
7 7 e 74 e
505 WMW 585
"l
433 A3 e s v AR
203 203
0 P 760, 7arm. Ty 70, 7 G0 W00 00 o6 1800 Zioo 200 z500 700, 0
Peak Frequency (WHe) Frequency (WHz)
site oa0H05-ks sito oacH0s-Ks
Sondition F30 PART 150 3n 3117 SN 75957 HORIZONTAL Sondition FEG PART 150 3m 3117 SN 75957 HORIZONTAL
RER 1000, 000Kz VBW3000. C00KHz SWT Aute RGN 1000. 000Kz VBA3000. 000KHz SHTAute
Projest o 281806 Project Fh 281806
o I ey 3
Flane X Plane X
Full-diretivity Ful l-directivity
e 3 el i
Pororstting Pomaratting
Over Linit ResdAntenna Gable Preams A/Pos T/Pos Over Limit  Readhntenna Gable Preamp A/Pos T/pos
Frea Level Linit Line Lovel Factor Loss Faoter Remark  Pol/Phas Uit ‘UTne Lovel Factor Loss Fater Remark Pl Phas
Wi 0V T Ve N e @ @ e e W dBave T @V a R @ @ e am T T
11 6368 6871 5.9 74.00 65,30 .98 7.25 6.8 100 103 Pesk  HORIZONT 1% 266,00 109.71 3571 74.00 106,36 3296 7.22 .83 100 103 Peak  HORIZONT
No. 109, Pengxi North Road. Kunshan No. 10%, Pengxi North Rosd. Kunshan

Econor

mic & Teohnical Developnent
one. JiangSu. Ghina
te!:4886-512-57900158
Fax:486-512-57900958
o:/ /.

L4 4 e
"
i
sec g

site
Gondition

Project

1% 246600 102.22

Frequency (MiHz)

03CHO5-KS.
FOO PART 150 (AVG) 3n 3117 SN 75957 HORIZONTAL

REW: 1000, 000KHz VBW:0. 010KHz SWT Aut
(FR) 251806
15

X
Full-diretivity
#?

1
Over Limit ReadAntenna Gable Preamp A/Pos T/Pos
Limit Line Level Factor Loss Factor

@ BV

.22 5400 95.87 32.96

7.22 3683 100

Remark

Pol /Phas.

z

103 Average  HORIZONT

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID: 2AC7Z-ESP8684M1

Page Number

: D8 of D13



FCC RF Test

SPORTON LAB.

Report

Repo

rt No. : FR251806B

WIFI

2.4GHz 2400~2483.5MHz Fundamental @ 3m

ANT

802.11n HT20 CH11 2462MHz

Vertical

Fundamental

‘SPORTON LAB.

No. Pengxi North Road, Kunshan

1098,
Econonic § Technical Developnent
one, JiangSu, China
tel:+886-512-57900158
Fax:+86-512-57900958

http: /Jumw. sporton. con. on

Data: 15
1 @BV

)

1024

/ .

Foc PART 15c|
5|

MM

Peak “

site
Gondition
Project
Wode
Plane

3l
Pomerstting

11 208362

2450, 2850, 270, 150, 2450, 2
Frequency (Miz)

o3cHoS-KS
FGG PART 150 3n 3117 SN 75957 VERTICAL
RBN: 1000 000Kz VBN: 3000. 000Kz SWT Auto
(FR) 251806

15

X
Full-directivity
2

1
Over Limit ReadAntenna Cable Preamp A/Pos T/Pos
Level Limit Line Lovel Factor Loss Factor Remark  Pol/Phas

Wav/m B G/ W /e @ @ on  der

69.50 -4.46 74.00 66.13 32.98 7.25 36.82 378 26 Peak VERTIOAL

SPORTON LAB.

o Pens;

1098,
Economic &

http:

i North Road, Kunshan
Technical Developrent

one. JiangSu. China
to!:4885-512-57900158
Fax:186-512-57900958

/Jwwn. sporton. com. en

oata: 13
evel (dBuVim)

1024

FCC PART 15¢
6B

000 300,

site
Gondition
Project
Node

Plane

1WE1
Ponerstting

@ GV W @/ @B @ on  der

1% 246800 108.71

500 1700 1900 2100 2300. 2500,
Frequency (MHz)

03CHO5-KS.

FGC PART 150 3n 3117 SN 75957 VERTICAL

RBW: 1000, 000Kz VBW: 3000. 000Kz SWT: Auto

(FR) 251806

15

X
Ful-directivity
2

Over Limit ReadAntenna Gsble Preamp A/Pos T/Pos
otor

Limit Line Level Factor Loss Fa

371 7400 105,36 32.96 7.2 36.83 378

2700, 0

Remark Pl /Phas

26 Peak. VERTICAL

‘SPORTON LAB.

No. 1098, Pengxi North Road, Kunshan
Economic & Technical Developnent
one. JiangSu. China

tel :+886-512-57900158

Fax. +86-512-57900958

http://mem. spor ton. con. o

Data: 16
1 @BV

)

1024

FCC PART T5C (AVG)

Avg. L

Project

3l
Pomerstting

Frea

Wi
11 208350

2450, 2450, 270, 450, 2490, 2
Frequency (Miz)

o3cHos-KS

FGG PART 150 (AVG) 3n 3117 SN 75957 VERTIGAL

REN: 1000, 000Kz VBN :0. 010KHz SWT:Auto

(FR) 251806

15

X
Full-directivity
2
1

Ouer Limit ReadAntenna Gable Preamp A/Pos T/Pos
Limit Line Level Factor Loss Factor

Level

Remark  Pol/Phas

@ B on der

52.90 -1.10 5400 49.49 3298 7.25 36.82 378 26 Average  VERTIGAL

No. 1098, Pengxi North Road. Kunshan
Economic & Technical Developent
one. JiangSu. Ghina
te!:4886-512-57900158
Fax:486-512-57900958
o:/ /.

womona . o om0
ouc 14
e g
1024
o4
4
ecpmriscvs)
h Nl S
23
144
oop oo o000 Fita T om0 S
Frequency (MHz)

site
Gondition

Project

1WE1
Ponerstting
Freq Lovel

Er
1% 246600 100.26

03CHO5-KS.
FGC PART 150 (AVG) 3n 3117 SN 75957 VERTIGAL
REW: 1000. 000KHz VBW:0. 010KHz SWT:Auto

(FR) 251806

15

X
Full-diretivity
#?

1
Over Limit ReadAntenna Gable Preamp A/Pos T/Pos
evel Factor Loss Factor

Limit  Line

@ BV

46,26 5400 9691 32.96 1.22 36.83 378

26 Average

Remark Pl /Phas

z

VERTICAL

Sporton International Inc. (Kunshan)

TEL : +86-512-57900158
FAX : +86-512-57900958
FCC ID: 2AC7Z-ESP8684M1

Page Number

: D9 of D13



=aanas.  FCC RF Test Report Report No. : FR251806B

2.4GHz 2400~2483.5MHz
WIFI 802.11b (Harmonic @ 3m)

WIFI 2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT 802.11b CHO1 2412MHz

1 Horizontal Vertical

No. 1098, Pengxi North Road, Kunshan No. 1098, Pengxi North Road. K

o [
i ot

585 FCC PART 15C (AVG) - FCC PART 15C (AVG) |
N 2 S — o
m——— : ‘ N

e AN 39| AR A e
L I T % L T - A

oy ooy

X X
Full-directivity Full-directivity
2 #

WL INET
Porerstting 1 Ponerstting

Over Limit ReadAntenna Cable Proamp A/Pos 1/Pos ver Limit
Li

T
o Mpos T/Pos
Frea Level Limit Line v

Frea Level Limit Line Level Factor Loss Factor Remark Remark  Pol/Phas

W @V B dBaVm dBaV @/ 8@ e Wiz @V/m a8 dBaV/m c —
1 321000 5629 7970 33.02 830 6473 30 0 Peak HOR I ZONT 1 310,00 50.86 7427 33.02 8.30 64.73 100 0 Peak VERTICAL
2 433000 5214 -21.8 74.00 73.07 3420 10.25 6538 100 118 Peak HOR | ZONT 2 483000 4593 -26.07 74.00 668 3420 10.25 6538 100 0 Peak VERTICAL
31 830,00 50.57 -3.43 5400 71.50 3420 10.25 65.38 100 118 Average  HORIZONT

Sporton International Inc. (Kunshan) Page Number : D10 of D13
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID: 2AC7Z-ESP8684M1



SPORTON LAB.

FCC RF Test Report

Report No. : FR251806B

WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT

802.11b CHO6 2437MHz

Horizontal

Vertical

No. 1098,

Pengxi North Road, Kunshan

Econonic & Teshnical Developnent

Zone, JiangSu, China
tel:+886-512-57900158
Fax:486-512-57900958

http: /Jumm. spor ton. con. on

‘SPORTON LA&.
Data: 3

1 (@Buvim)
1024
734

Fec parT15¢|
sdp)

FCC PART T5C (AVG)

39| e S v R S

Peak

site
AVg Condition
. Project
Wode
Plane

3l
Pomerstting

0. 8000, i [
Frequency (Miz)

o3cHOS-KS
FGG PART 150 3n 3117 SN 75957 HORIZONTAL
REN: 1000, 000Kz VBN: 3000. 000Kz SWT:Auto
(FR) 251806

5

H
Full-directivity
2

5

Over Linit ResdAntenns Cable Preamp A/Pos

Frea Level Limit Line Level Factor Loss Factor
W GaV/m B @BaVm o

1 385,00 58.97 82,31 33.0 300
2 387500 52.18 -21.82 74.00 73.08 17
31 487500 5046 -3.54 5400 7136 117
2 730500 4483 -29.17 74.00 62.16 35.86 12.72 65.91 300

000, 4000, 6000 18

/pos

Remark  Pol/Phas
= -
0 Pesk HORIZONT
118 Peak HORI ZONT
118 Average  HORIZONT
0 Pesk HORI ZONT

SPORTON LAB.

No. 1098, Pengxi North Road. Kunshan
Economic & Technical Developnent

one. JiangSu. China
to!:4885-512-57900158
Fax:186-512-57900958
http: //wmn. sporton. com. on

Data: 4
evel (Buvim)

1024

FCC PART 15
5B

FoCPART T5C G|
o i
203
@ N oo ion  wiwo 1000 78000
Frequency (MHz)
sito oacH0s-Ks
Conaition FGC PART 150 3m 3117 SH 75957 VERTICAL
RE: 1000. 000Kz VB 3000. 000Kz SHT:Auto
Project FR) 251800
ey s
Flane H
Ful ldirectivity
el i
Pomaratting
Over Linit  Readhntenna Gable Preamp A/Pos T/Pos
Frea Level Limit Line Level Factor o Remark  Pol/Phas
T @ @ @V W @ @@ e d
1 a0 se9 727 300 837 6471 100 0Pes  VERTIGAL
2 500 639 zen 700 629 WA 1029 6542 100 Opeak  VERTIONL
§oOMe WS A0 8% BE NE &F % Rk A

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID: 2AC7Z-ESP8684M1

Page Number

: D11 of D13



=aanas.  FCC RF Test Report Report No. : FR251806B

WIFI 2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT 802.11b CH11 2462MHz

1 Horizontal Vertical

No. 1098, Pengxi North Road. Kunshan No. 1098, Pengxi North Road. Kunshan
Econonic & Teshnical Developnent Economic & Technical Developnent
one. JiangSu. China one. JiangSu. Ghina
tel:+886-512-57900158 to!:4885-512-57900158
Fax:486-512-57900958 Fax:186-512-57900958
SPORTON L48. http: /Jumm. spor ton. con. on SPORTON LAB. http: //wmn. sporton. com. on
Data: 3 Data: 4
1 (@Buvim) evel (Buvim)
1024 1024

Fec parT15¢|
sdp)

FCC PART 15
5B

FCC PART 15C (VG) . FCC PART T5CTAVG)
= = e
S S————— 439) ST
Y S
203 203
o 000, T 2000, o feooo. i 0 w000, E oo izon  taobo.  60on 16000
Frequency (Wiz) Frequency (Miz)
site o3cH0S-KS sito 0acH05-KS
Congition FCC PART 150 3n 3117 SN 75957 HORIZONTAL Condition FCC PART 150 3m 3117 SN 75957 VERTIGAL
Vvg. RO 1000. 000Kz VOW:3000. 000KH: SN :Auto RON: 1000, 000Kz VEW: 3000, 000KH: ST Auto
Project R 251806 Project (FR) 251806
Wode 5 Vods 9
Plane X Plane X
Full-directivity Full-directivity
e o w1 W
Poverstting i Pousr stting
Over Linit Readhntemna Cable Pream APos T/Pos Over Limit Readhntenna Gable Preamp A/Pos T/Pos
Frea Level Limic Line Level Factor Loss Factor Remark  Pol/Phas Froq Level Linit Line Level Factor Loss Factor Remark  Pol/Phas
Wiz @/ @B Ve N T d e — R @avn @ @V W dm @ @ e der
1 ams.00 5634 79.67 3299 839 6471 300 0Pesk  HORIZONI 1 wes00 5223 75.5 32.99 839 6471 100 0Pesk  VERTIGAL
7 492000 5231 -21.69 7400 7316 3426 10.3 G545 00 119 Peak  HORIZONT 2 92000 47922608 7400 6877 326 10.3 G545 100 OPesk  VERTIOA
51 U920.00 045 -85 5400 7130 3426 10.34 6545 100 119 hverage  HORIZONT 3 738000 4331 30,69 74.00 G0.81 35,88 12.73 6611 100 O peak  VERTICAL
5 73000 43933006 7400 6144 I.a 1273 6611 0 0 Pesk HIRIZONT

Sporton International Inc. (Kunshan) Page Number : D12 of D13
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID: 2AC7Z-ESP8684M1



=aanas.  FCC RF Test Report Report No. : FR251806B

Emission below 1GHz

2.4GHz WIFI 802.11g (LF)

WIFI 2.4GHz 2400~2483.5MHz

ANT 802.11g LF

1 Horizontal Vertical

No. 1098, Pengxi North Road, Kunshan No. 1098, Pengxi North Road. Kunshan
Economic & Technical Developnant Economic & Technical Developnent
Zone. JiangSu. China Zone. JiangSu. hina
kol 2886-512-57900158 ol 4886512 57900158
Fax:+86-512-57900958 x:+86-512-5

Sax v86-317-57900958
SPORTON LAB. hto:/ . spor ton. o SPORTON LA, Wetp://wmm. spor ton. con on
Datai25 Data:26
) @ouvim) J sy
o3| o7
550 fc paRT 15¢] 559 ot PART 15
s
- -
*9 T H i 4 : gttt A
| N gen—— 2l 4 . o]
115 mhmm I e 175 vl
59 l 59
/ 24 ‘ 7
2500 T S T T S O Y
Froauency (WHz) vency (Wz)
site o site 030H05-K5
Sondition FOC BART 150 3m CBLSTI1D_SN23188 HORIZONTAL Sondition FEC PART 15C 3n COL6111D_SN2Q168 VERTICAL
eal RBN 100 000KHz VOH- 300, CoOKH: SHT-Aua R 100, 000Kz VoW 500, Q00K ST :Aato
Project () 251506 Project FR) 251806
lods I e I
Batrery I3 Batrery ¥
Ful I-direstivity Ful l-direstivity
e " el "
Over Linit Readintemna Cable Proam APos T/Pos Ponerstting
Frea Level Lt Line Lovel Factor Lots Footor Remark  Pol/Phas Over Limit Readhntenna Gable Preamp APos T/Pos
. _ SR Frea Level Limie Line Level Factor Loss Factor Remark Pl Phas
v g &
Wi Erzce i i R
1m0 e s 0.5 HOR 1 ZONT
3 e Teise 4380 HORIZONT 1 s 0.0 .97 290 07 270 veRTIoN
5 00 a0%a 156 4600 HORIZONT 2 7o 000 0% 1w 1% 7 VERTIO.
iOEE BB K% HORIZONT 5o W8 WE e 1% B VERTIONL
5 &3 2995 2005 4600 HOR1ZONT i G50 %0 16e 10 %0 VERTIGAL
8 G055 2011 6.6y 46.00 HoRIZonT s o 600 9 W 172 2% VERTIGAL
< o NGBS 1F AN VERTICAL

Sporton International Inc. (Kunshan) Page Number : D13 of D13
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID: 2AC7Z-ESP8684M1



seorron as. FCC RF Test Report

Report No. : FR251806B

Appendix E. Duty Cycle Plots

Band Duty Cycle(%) T(ms) 1/T(kHz) VBW Setting
802.11b 100 - - 10Hz
802.11g 100 - - 10Hz

802.11n HT20 100 - - 10Hz
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802.11b

Input Z: 50 0 #Atten: 30 dB PNO: Fast #Avg Type: Power (RM
Com off Gate: Off Trig: Free Run
Freq Ref Int (S) IF Gain' Low

Sig Track: Off

Ref Level 126.99 dBpV

Man

-———1 |Sweep / Measure
Continuous
Single

Center 2.412000000 GHz #Video BW 8.0 MHz Span 0 Hz
Res BW 8 MHz Sweep 5.00 ms (1001 pts)

802.11g

Amplitude v

#Atten' 30dB  PNO: Fast #Avg Type: Power (RM
Gale: O Trig: Free Run
IF Gain' Low
Sig Track: Off

Ref Lvl Offset 6.00 dB8
Ref Level 132.99 dBuV

’1

Ref Level Offset
6.00dB

Center 2.462000000 GHz #Video BW 8.0 MHz Span 0 Hz|
#Res BW (-6dB) 10 MHz Sweep 5.00 ms (1001 pts)
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802.11n HT20

Amplitude ¥

#Atten: 30 dB 0. Fas #Avg Type. Power (RMS|
Trig® Free Run
Freq Ref Int (S)

Ref Lvl Offset 6.00 dB
Ref Level 132.99 dBpV

4 1
W e oo iotfighiadfangpmtit

Ref Level Offset
6.00dB

On

off
Number of Divisions
10 v

Center 2.462000000 GHz #Video BW 8.0 MHz Span 0 Hz
#Res BW (-6dB) 10 MHz Sweep 5.00 ms (1001 pts)
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